
Utah State University Utah State University 

DigitalCommons@USU DigitalCommons@USU 

Reports Utah Water Research Laboratory 

January 1984 

Direct Filtration Versus Conventional Water Treatment in the Direct Filtration Versus Conventional Water Treatment in the 

Intermountain Region Intermountain Region 

Susan K. Burns 

V. Dean Adams 

Steel B. Maloney 

Follow this and additional works at: https://digitalcommons.usu.edu/water_rep 

 Part of the Civil and Environmental Engineering Commons, and the Water Resource Management 

Commons 

Recommended Citation Recommended Citation 
Burns, Susan K.; Adams, V. Dean; and Maloney, Steel B., "Direct Filtration Versus Conventional Water 
Treatment in the Intermountain Region" (1984). Reports. Paper 580. 
[...]
3. Flow sheet for typical direct filtration using 
alum and nonionic polymer or activated silica. 6 

4. Flow sheet for typical direct filtration using 
a flocculation basin 6 

5. Guoy-Stern Colloidal Model 10 

6. Schematic representation of the bridging model for 
the destabilization of colloids by polymers 11 

7. Schematic of processes for the Little Cottonwood 
Metropolitan Water Treatment Plant 22 

8. Schematic of processes for Utah Valley Water 
Treatment Plant . 24 

9. pilot plant flow scheme 26 

10. Construction details for pilot plant 28 

11. Support stand for pH ot pI ant29 

12. Flow diagram of complete system set up 30 

13. Total flow for the Utah Valley and the Little 
Cottonwood water treatment plants from August 
80 through July 83 . 39 

14. Raw water turbidity for the Utah Valley and 
the Little Cottonwood water treatment plants 
from August 80 through July 83 . 40 

15. Finished water turbidity for the Utah Valley 
and the Little Cottonwood water treatment 
plants from August 80 through July 83 41 

viii 



LIST OF FIGURES (Continued) 

Figure 

16. Raw water pH for the Utah Valley and the Little 
Cottonwood water treatment plants from August 
80 through July 83 . 

17. Finished water pH for the Utah Valley and the 
Little Cottonwood water treatment plants from 
August 80 through July 83 

18. Finished water temperature for the Utah Valley 
and the Little Cottonwood water treatment plants 
from August 80 through July 83 . 

ix 

Page 

42 

43 

44 



-----: 

LIST OF TABLES 

Table 

1. Filter performance with and without chemical 
addition at the Central Utah Water Conservancy 
District Pilot Plant . 

2. Influence of flocculation on filter performance 

3. Detention times for rapid mix and flocculation 
basins 

4. Statistics for the direct filtration Utah 
Valley Water Purification Plant-based on 
the matched set of data . 

5. Statistics for the Little Cottonwood Water 
Treatment Plant - based on the matched set 
of data 

6. Analysis-of-variance comparing the Little 
Cottonwood Water Treatment Plant and the 
Utah Valley Water Purification Plant-­
based on seasonal data 

7. Mean seasonal turbidities for the Little 
Cottonwood Water Treatment Plant and the 
Utah Valley Water Purification Plant 

8. Summary of pilot plant performance 

9. Cost analysis for different coagulant dosing 
combinations 

10. Utah Valley Water Purification Plant data 
for the month of August, 1981 . 

11. Little Cottonwood Water Treatment Plant data 
for the month of July, 1983 

12. Statist ical data for analysis of variance for 
total flow 

13. Statistical data for analysis of variance for 
raw water turbidity 

14. Statist ical data for analysis of variance for 
finished water turbidity 

x 

Page 

13 

15 

25 

34 

34 

35 

37 

45 

47 

56 

59 

64 

65 

66 



--

LIST OF TABLES (Continued) . 

Table Page 

15. Statistical data for analysis of var~ance for 
raw water pH 67 

16. Statist ica1 data for analysis of variance for 
finished water pH . 68 

17. Statist ical data for analysis of variance for 
temperature 69 

18. Statistical data for analysis of var~ance for 
alum dosing 70 

19. Two-way analysis of var~ance data 71 

xi 



.. --~-~ 

INTRODUCTION 

Direct filtration offers a low cost 
but relatively untested component for 
municipal drinking water treatment 
plants. Direct sand filters were tried 
in the early 1900s but proved unsatis­
factory because they quickly became 
clogged by fine sediments and organic 
matter. In the following years, parti­
culate matter has generally been removed 
by chemical flocculation followed by 
sedimentation within a settling basin. 
However, sedimentation is expensive and 
becomes increasingly so as greater 
removal is required and longer detention 
times are involved. 

In the last 20 years, coarse-to­
fine dual and mixed-media filters 
have been developed that can accomplish 
economical floc removal without ex­
cessive head loss, but their effective­
ness in removing pathogens and poten­
t ially toxic organic compounds requires 
further evaluation. The goal of such 
studies is the design of cost effective 
direct filtration within a total treat­
ment system for potable water to comply 
with regulatory standards, recognizing 
that the best design varies with the 
characteristics of the raw water. This 

study examines the effect iveness of 
direct filtration in satisfying the Utah 
and National Interim Primary Drinking 
Wa ter Regulations through a li terature 
review and a performance analys is of a 
Utah plant. 

Since June 1977 when t he EPA's 
National Interim Primary Drinking 
Water Regulations lowered the maximum 
turbidity contaminant level from 
5 to 1 turbidity units, many communities 
have been faced with the need for 
treatment to remove particulate matter 
from potable water supplies that pre­
viously only required disinfect ion. 
These regulations,' coupled with the 
increasing demand for treated water for 
growing urban areas, have intensified 
the search for low-cost water treatment 
options. Direct filtration is one 
method receiving increasing scrutiny and 
adoption as a means of treating public 
wa ter suppl ies . Compared to conven­
tional treatment, direct filtration has 
lower capital costs, reduced space 
requirements, and smaller sludge 
quantities. Moreover, direct filtration 
offers large reductions in coagulant 
dosages and chemical costs. 



RELEVANCE AND OBJECTIVES OF RESEARCH 

Active research is underway on 
direct filtration in several parts 
of the nation, and the principal find­
ings are reviewed below. However, 
the only published literature on the 
applicability of direct filtration 
to the raw potab le water sources of the 
Intermountain region was the pilot study 
for the Central Utah Wa ter Conservancy 
District (CUWCD) (Tate et al., 1977). 
This study provided background informa­
tion for construction of the Utah Valley 
Water Purification Plant in Orem, Utah. 

The Utah Valley Plant, constructed 
in 1979, is the first direct filtration 
plant to be operated in Utah. The 
Duchesne direc~ filtration facility was 
the second to be constructed in Utah and 
has been on line for 2 years. The 
Southeast Regional Water Treatment Plant 
(Sandy, Utah) was put on line in April 
1984. Currently, the construction of a 
fourth direct filtration plant 1S 

underway in Central Utah. 

The Utah Department of Health, 
Division of Environmental Health, 

3 

is interested in searching out low-cost 
treatment facilities that are appro­
priate for the Intermountain area. In 
the face of the above four direct 
filtration plants and the prospects of 
more to come, the Utah Department of 
Health is particularly interested in 
performance evaluations of their effec­
tiveness. 

The specific objectives of this 
research were: 

1. Evaluate an online direct 
filtration facility (i.e., Utah Valley 
Water Purification Plant, Orem, Utah) 
and determine parameters appropriate for 
analyzing the "quality of the product" 
such that an impartial party can evalu­
ate the water. 

2. Determine the ability of a 
direct filtration system (pilot scale) 
to remove constituents from surface 
waters, and subsequently reduce turbid­
ity. 



LITERATURE AND BACKGROUND REVIEW 

The AWWA Water Quality Division 
Committee on Coagulation-Filtration 
defines direct filtration as any water 
treatment system in which the filtration 
is not proceeded by in-plant sedimenta­
tion of flocculated water. This defini­
tion includes systems that utilize 
either flocculation basins or contact 
basins not equipped with sludge collec­
tion equipment and systems which contain 
neither. Figures I and 2 illustrate 
typical conventional treatment systems 
and Figures 3 and 4 illustrate typical 
direct filtration processes. 

History 

According to Culp (1977), direct 
filtration dates back to the early 
1900s. At that time several attempts 
were made to follow chemical treatment 
wi th the rapid sand filtration without 
the use of settling basins. These 
efforts failed because of rapid clogging 
in the top few inches of the single 
media filter beds and subsequent rapid 
head loss. However, the more recent 
development of coal-sand, dual-and 
mixed-media filters permit storage of 
larger quantities of floc within the 
filter bed without excessive headloss. 
This innovation has made the treatment 
of a wide variety of raw waters by 
direct filtration feasible. 

The direct filtration process is 
current ly bei ng uti 1 i zed a t seve ral 
water treatment facilities in the United 
States, Canada, and Australia (Mons­
civitz et al., 1978, Sweeney and Prendi­
ville, 1974, and Walder et al., 1975). 
As early as 1964, direct filtration has 
been used in the province of Ontario at 
the Toronto Water Treatment Plant on 
Lake Ontario (Tredgett, 1974, and 

5 

Hutchison and Foley, 1974). The Toronto 
plant, constructed in 1917, used drift­
ing-sand filters until 1964 when the 
plant was converted to direct filtra­
tion. In 1973, after this plant proved 
successful, three additional direct 
filtration plants were put into opera­
tion in Ontario, namely, the Owen Sound 
WTP on Georgian Bay, and the Lake Huron 
WTP, and the Port Elgin WTP both on Lake 
Huron (Foley, 1980). Since that time, 
several former sedimentation plants 
have been converted to direct filtration 
and a number of new plants have been 
constructed, bringing the number of 
direct filtration plants in Ontario to 
14 (Foley, 1980). 

A partial listing of the operating 
full-scale direct filtration plants 
(Culp, 1977 and Committee Report, 1980) 
includes: 

Municipal, without contact basins: 

Oakland, OR (0.5 mgd) 
Veneta, OR 
Vail, CO (1.4 mgd) 
Camas, WA (2.0 mgd) 
Baldwin, KA, iron removal 
Bellingham, WA (24 mgd) 
Bonner Springs, KA 
Las Vegas, NV (200 mgd) 

Alfred Merritt Smith Water 
Treatment Facility 

Stonewall OK 
Willipa Valley, WA 

East Raymond Water 
Treatment Facility 

Ft. Collins, CO (24 mgd) 
Bearspaw Dam, Calgary (78 mgd) 
Bogota, Columbia 

(200,000 m3/d) 
El Sapo Water Treatment 

Plant 



Poly.er or 
Activated Silica 

Influent 
Rapid 

Mix Flocculation 
1-8 Hr. Settling With 
Mechanical Sludge 

Collection 

Rapid Sand 
Filtration 

Figure 1. Flow sheet for typical older convention filter plants (Culp, 1977). 

Alu. 

J Rapid 
nfluent Mix 

~ 
Coagulant 
Control 

I Filter 
I 
I 
I 
I 
I 

~ Flocculation 
1-8 Hr. Settling With -- Mechanical Sludge 

Collection 

Nonionic Poly.er 
0.05-0.5 .g/l or 
ctivated Silica 

Rapid Sand 1-". Filtration --
Figure 2. Flow sheet for typical recent design trends for conventional fil ter 

plant (Culp, 1977). 

Alu. 

J _ Rapid 
I nfluent lIix 

Nonionic Poly.er 
0.05-0.5 .g/l or 
Activated Silica 

... Dual or 
Mixed Media 

Filter 

r---

Figure 3. Flow sheet for typical direct filtration using alum and nonionic polymer 
or activated silica (Culp, 1977). 

Cationic Poly.er 
1-2 .g/1 1 

Rapid 
Mix 

Flocculation 
Dual or 

t-----------........ Mixed Media 
Filter 

Figure 4. Flow sheet for typical direct filtration using a flocculation basin 
(Culp, 1977). 

6 



Municipal, without contact basins 
continued: 

Dundee, Scotland (24 mgd) 
Clatto Treatment Works 

Riverside, ID (1 mgd) 

Municipal, with contact basins: 

Richland, WA (15 mgd) 
Medford, OR (15 mgd) 
Lake Oswego, OR (10 mgd) 
Peoria, IL (10 mgd) 

Peoria Water Co. 
Clackamas, OR (6 mgd) 
Whatcom County Public 

Utility Dist., WA 
Denver, CO (120 mgd) 

Havison Water Treatment Plant 
San Diego, CA (40 mgd) 

Miramar Filtration Plant 
La Mesa, CA (66 mgd) 

Alvarado Filtration Plant 
Pine Valley Water Purification 

Plant 
Lakewood Treatment Plant 

Arvada, CO (9 mgd) 
Spiro, OK (1 mgd) 
Lower Otay Lake, San Diego 

County (15 mgd) 
Colorado Springs, CO 

(40 mgd) 
Duluth, MN (30 mgd) 
Aurora, CO (18 mgd) 
Arnprior, Ontario (5 mgd) 

Industrial, with contact basins: 

Fraser Co. Ltd., New Castle, N.B. 

Industrial, without contact basins: 

Crown Zellerback, Wauna, OR (50 mgd) 
American Can Co., Halsey, OR (18 mgd) 
Boise-Cascade Corp., St. Helens, OR 

(15 mgd) 
Publisher's Paper, Newburg, OR 
Union Oil Co., Ft. St. John, B.C. 

(1 mgd) 
American Oil Co., Texas City, TX 

(36 mgd) 
Boise-Cascade Corp., Salem, OR 
Mobay Chemical Corp., Salem, OR 
Skeena Kraft, British Columbia 

(20 mgd) 

7 

Several other pilot plant and 
full-scale tests have led to the 
proposal or cons truc t ion of addi tiona 1 
direct filtration plants. One of the 
largest is the Los Angeles Department of 
Water and Power (LADWP) direct filtra­
tion plant which treats Owens River 
Aqueduct Water. The Owens River Aque­
duct delivers 530 mgd of mountain water 
to 2.2 million residents in Los Angeles 
(McBride et al., 1982). 

In 1979, the California Safe 
Drinking Water Act established a strict­
er t urbidi ty standard 0 f 0.5 nephe 1 0-

metric turbidity unit (NTU) for finished 
water. The LADWP started a series of 
studies to determine the most cost 
effective and efficient method to treat 
the Owens River Aqueduct Water. The 
pilot-plant work, conducted by the 
department and consulting engineers, 
Brown and Caldwell and Camp, Dresser & 
McKee, indicated direct filtration to be 
an effective treatment method for 
bringing the Owens River Aqueduct water 
into compliance with the new California 
standards. The LADWP plant is now under 
construction and expected to be treating 
water by August 1985 (McBride et a1., 
1982) . 

pilot plant tests were also used to 
investigate the feasibility of direct 
filtration for treating water from Deer 
Creek Reservoir in central Utah (Tate et 
al., 1977). The investigators found 
Deer Creek Reservoir water to have an 
average turbidity of 2.6 NTU, a minimum 
turbidi ty of 0.1 NTU, and a maximum of 
60 NTU. This maxi~um turbidity is 
within the limits given in Baumann's 
(1976) statement that direct filtration 
is a currently accepted technology for 
producing potable water from a raw water 
with a turbidity of 50-60 NTU. Further­
more, Letterman and Logsdon's (1976) 
nationwide survey of operating direct 
filtration plants meeting the National 
Drinking Water Standard of 1 NTU 
indicated that over 50 percent of them 
had average raw water turbidities 
exceeding Deer Creek Reservoir's 2.6 
NTU. Approxima tely 40 percent had 



maximum raw water turbidities in excess 
of Deer Creek Reservoir's 60 NTU. This 
experience of others, coupled with the 
pilot plant tests, indicated that direct 
filtration would produce an accept­
able water and led to the construction 
of the 42 mgd Utah Valley Water Purifi­
cation Plant in Orem, Utah, in 1979. 
Since that time the 4.5 mgd Duchesne 
direct filtration plant and the 20 mgd 
Southeast Regional Water Treatment 
Plant, were put on line in May 1982 and 
April 1984, respectively. Construction 
is also underway for a fourth direct 
filtration plant in central Utah. 

Several other case studies on 
direct filtration were found in the 
literature. These include McCormick and 
Kings' (1982) evaluation of direct 
filtration for treating five different 
source waters in Virginia; Sequeria et 
al. (1983) investigated expanding the 70 
mgd American River Water Treatment Plant 
in Sacramento. to a new capacity of 105 
mgd or more by incorporat ing direct 
filtration into their conventional 
treatment plant; Bowen (1981) studied 
the feasibility of operating the 
Traverse City Water Treatment Plant in a 
direct filtration mode to treat the 
stable low-turbidity water from Lake 
Michigan; Westerhoff et a1. (1980) 
conducted a full-scale comparison of 
direct filtration with conventional 
treatment for raw water from Lake Erie; 
Peterson et a1. (1980) conducted pilot 
and full-scale plant studies investi­
gating the effectiveness of treating 
Lake Superior water for Duluth, Minne­
sota, for removal of asbestiform fibers 
by direct filtration. Wagner and 
Hudson (1982) cite additional examples 
of direct filtration studies conducted 
in the United States, Brazil, Guam, 
Jordan, and West Africa. Case studies 
[...]
action of the contact with other rising 
bed part ic les. The waste solids and 
wash water are then treated for reuse in 
the plant with appropriate sludge 
handling. Kawamura (1976) stated that 
the use of polymers as primary coagu­
lants or coagulant aids reduces sludge 
volume and improves subsequent sludge 
dewatering. 

The rate of backwash is media size 
and distribution dependent. The ulti­
mate goal in backwashing is sufficient 
media bed expansion such that trapped 
waste solids are freed from the media 
while using the smallest volume of wash 
water possible. One operating parameter 
for backwash that was typical of the 
literature reviewed was the cleaning 
of the filter surface by surface wash or 
a1r scour prior to commencing backwash. 

Air scour was found to be necessary 
for the prevention of mudball formation 
and algal growth in the Ontario direct 
fi ltration plant (Hutchison 1976). The 
Commi ttee Report (1980) further states 
that cleaning the filter by air-scour 
prior to backwashing has been success­
ful in reducing the volume of wash water 
required. 

A recent development in backwashing 
has been the introduction of an appro­
priate polymer in the c lear water used 
for backwashing. According to Yapijakis 
(1982), by adding a polymer to the 
backwash water it was possible to 
simultaneously condition the filter 
bed, reduce the initial turbidity 
breakthrough durat ion and peak, and 
improve the settling ability and conse­
quent sludge thickening of the backwash 
solids. This' procedure provides both 
economic and ope rat ional advantages in 
the direct filtration process compared 
with adding polymers separately for each 
purpose. 

Advantages and Disadvantages 

The principal attraction of direct 
filtration is the potential capital 
savings of up to 30 percent of the cost 



of conventional treatment systems (Culp, 
1977, and Tate et a1., 1977). Similar 
savings are realized in the operation 
and maintenance of direct filtration 
facilities. The savings in capital cost 
result from elimination of the sedi­
mentation basins and the sludge-col­
lection equipment, which cuts down 
not only on construction costs but also 
the 1 and required for the treatment 
plant. When applicable, some direct 
filtration facilities incur even greater 
capital savings by eliminating the 
flocculation process. 

Operation and maintenance costs are 
reduced because there is less equipment 
to maintain and less chemical require­
ments. In direct fil tration a fil ter­
able floc is desired rather than a 
settleable floc. To achieve this type 
of floc less alum is required. Culp 
(1977) reports that the costs for poly­
mer may be greater than in conventional 
plants, but these higher costs are more 
than offset by the lower costs for co­
agul ants wi th savings of 10 to 30 per­
cent. The decrease in chemical coagulant 
dosages further results in decreased 
sludge production and maintenance. 

Westerhoff et al. (1980) reported 
that the direct filtration process can 
consistently produce high quality 
fil tered water with significant annual 
operating cost advantages of about 
$50,000 for the present (1980) plant 
produc tion, not inc1ud ing the savings 
incurred in less sl udge treatment and 
disposal costs. The City of Spring­
field, Massachuse tts, experienced a 43 
percent savings with construction of 
its 60 mgd direct filtration addition 
opposed to expanding its conventional 
treatment plant facility "(Willis, 1972). 
After two years of operation of the 
Bella Vista Water District direct 
filtration facility in North Central 
California, Chapman and Benoit (1980, p. 
104) report "low operation and mainte­
nance costs, in addition to the low 
capital cost, have made the system 
(direct filtration) cost-efficient, with 
minimum labor, power, chemical and 
required maintenance expenditures." 

20 

The Direct Filtration Pilot Plant 
studies for Croton, New York, proved 
to be well worthwhile by indicating a 
potential savings of $14 million, 
the difference between the construction 
cost of direct filtration and optimized 
conventional treatment (Fulton, 1980). 
Logsdon et al. (1980) present an ex­
cellent analysis method for the compari­
son of costs and capabilities of direct 
filtration and conventional treatment 
based on varying construction costs and 
operation and maintenance costs. 

The limitation to direct filtration 
is the ability to handle high concentra­
tions of suspended sol ids. Di rec t 
filtration may not be applicable for raw 
waters with high turbidities ()200 TU), 
color greater than 100 units, or plank­
ton exceeding 2000 ASU/ml. Another dis­
advantage of direct fil tration is short­
er filter runs compared to conventional 
systems. Culp (1977) reports the cost 
consequence of this is not significant, 
but that more operator vigilance is re­
quired, increasing the chance of opera­
tion error. Wash water requirement in 
direct filtration plants is another dis­
advantage. Requirements may be as high 
as 6 percent if not greater compared to 
the average 2 percent required for con­
ventional treatment of similar raw 
water. Culp (1977) reports that this 
difference is not significant in the 
overall treatment plant operating costs. 

The overall potential of economy, 
both in capital outlay and operating 
costs, make direct fil trat ion attrac­
tive. This is especially true for 
commun1t1es whose water supplies were 
potable with little or no treatment 
other than disinfection but must now 
further treat to comply with the 1 NTU 
limit of the EPA National Interim 
Primary Drinking Water Regulation. By 
using direct filtration, communities can 
meet the more stringent turbidity limit 
at a cost substantially less than that 
of a convent ional treatment system. 
Direct filtration can also make an 
important contribution to drinking 
water safety in developing countries 
with limited financial resources. 



RESEARCH METHODOLOGY 

To achieve the object ives of this 
research project the investigation was 
divided into two phases; phase I the 
evaluation by statistical comparison of 
treated effluents of an online direct 
filtration facility and a conventional 
treatment facility, and phase II the 
construction and operation of a pilot 
scale direct filtration system. 

Comparison of Treated Effluents 

In order to analyze the quality of 
the product water of an on line direct 
filtration facility, the effluents of an 
operating conventional treatment facil­
ity and an operating direct filtration 
plant treating comparable waters were 
compared through statistical testing 
for significant differences. The 
Metropolitan Water District of Salt 
Lake City, Little Cottonwood Water 
Treatment Plant (LCWTP) and the Utah 
Valley Water Purification Plant (UVWPP) 
(direct filtration) were the two 
treatment plants chosen for comparison~ 
The Little Cottonwood Treatment Plant 
receives approximately 65 percent of its 
source water from Deer Creek Reservoir 
whereas the Utah Valley water plant 
treats only Deer Creek Reservoir water. 

Little Cottonwood Water 
Treatment Plant 

The Little Cottonwood plant is a 
conventional water treatment plant 
located at the base of. Little Cottonwood 
Canyon in Salt Lake County. This' 102 
mgd plant is a major supplier of water 
to Salt Lake City and County. The plant 
r e c e i v e s wa t e r from two sou r c e s , 
Little Cottonwood Creek and Deer Creek 
Reservoir. Deer Creek Reservoir 
supplies about 65 percent of the water 

treated annually with the largest 
withdrawals occurring in the winter, 
summer, and fall seasons. The water 
from Deer Creek Reservoir is delivered 
via a 32 mile long reinforced concrete 
aqueduct. The raw water from Deer Creek 
is normally treated at the reservoir 
outlet with 0.5 mg!l chlorine to control 
bacterial growth during transport. 

The Little Cottonwood Water Treat­
ment Plant employs the convent ional 
treatment processes shown schematically 
on Figure 7. Potassium permanganate 
( KMn04) is added at the raw water in­
take for taste and odor control and 
aeration basins are used prior to the 
rapid mix. Alum is the primary coagu­
lant, added to the rapid mix with silica 
as the coagulant aid most generally used 
at the plant. Lime is also added at 
varying dosages for pH and corrosion 
control. 

Minor amounts of chlorine are added 
at the rapid mix to control algal and 
bacterial growth during treatment, 
and post chlorination is used prior to 
filtration to maintain a residual. 
During the period of this research 
(August 1980 - August 1983), the filters 
consisted of 24 inches of sand supported 
by gravel. In 1984 the Little Cotton-

wood treatment plant converted to a 

21 

mixed bed media of anthrac ite, sand and 
gravel. Thus current fil tercharacter­
istics and finished water data at the 
Little Cottonwood plant may not corre­
late with those used in this study. 

Utah Valley Water 
Purification Plant 

The Utah Valley Water Purification 
Plant is a 42 mgd direct filtration 



Ch 
ad 

emlcal 
dition 

DISTRI BUTION 

~I--i 

t---f 

CLEAR 
WELL 

Aeration Basins 

, 

Little Cottonwood Creek 
and Deer Creek Reservoir 
influents 

}--

r-

Rapi 

FLO 

Potassium 
Permanganate 
addition 

d mix 

CCULATION 
NS BASI 

(10) 

SEDI MENTATION 
NS BASI 

(10) 

C 
a 

hlorlne 
ddition 

RAPj D 
SAN 
FILT 
(20) 

D 
ERS 

Figure 1. Schematic of processes for the Little Cottonwood Water Treatment Plant. 

22 



facility located at the mouth of Provo 
Canyon in Orem, Utah. This plant serves 
the urban areas of Central Utah by 
treating water from Deer Creek Reser­
voir. The water travels from the 
reservoir in the same aqueduct that is 
supplying the Little Cottonwood Treat­
ment Plant. The water travels 10.1 
miles to the Utah Valley plant, where 
water- is withdrawn, with the remainder 
traveling on to the Little Cottonwood 
plant. 

As shown in Figure 8, the direct 
filtration treatment begins with 
the addi t ion of KMn04 for t as te and 
odor control. It is followed by 
coagulant addition at the rapid mix 
un it. The ma j 0 r d iff ere n c e from 
the conventional treatment plant at 
Little Cottonwood is elimination of 
the sedimentation basins. After floc­
culation the water travels direct­
ly to dual media filters, 20 inches of 
anthracite coal and 10 inches of 
sand supported on an 18 inch grave 1 
underd rain. 

The primary coagulant used at the 
Utah Valley plant is alum with cationic 
polymers added as coagulant aids during 
the high turbidity season. When neces­
sary, the pH is controlled by the 
addition of caustic soda. Disinfection 
is accomplished by post-chlorination 
after filtration and just prior to 
discharge of the water into the reser­
voir and distribution system. 

Data for analysis 

The Utah Valley Purification Plant 
was placed online in the spring of 1979, 
and the Li tt 1e Cot tonwood Treatment 
Plant has been operated for the past 23 
years. To allow a one-year period for 
correcting initial operating diffi­
culties at the Utah Valley plant, the 
water quality data prior to August i980 
were not used in comparing the two 
treatment facili ties. Thus, data log 
sheets from August 1, 1980, through 
August 31, 1983, were obtained for both 
the Utah Valley and Little Cottonwood 

23 

treatment plants. A representative data 
sheet from each treatment facility is in 
Appendix A. 

The parameters chosen for compari­
sons were total daily flow, raw water 
turbidity, effluent turbidity, effluent 
chlorine res idua1, raw water pH, efflu­
ent pH, finished water temperature, and 
alum and KMn04 dosing concentrations. 
These parameters where chosen, because 
not only are they common to both treat­
ment facilities, but the treatment 
processes of coagulation and floccula­
tion are dependent on turbidity, pH, 
temperature, and chemical dosing. In 
addition to this finished water tur­
bidity has historically been the param­
eter for evaluating the quali ty . of the 
product water. These were available 
from the sample data sheets on a daily 
basis for a total of 1055 days of data 
for the Little Cottonwood plant and 1044 
days for the Utah Valley plant (period­
ically data were missing from the log 
sheets) • 

Data were entered into computer 
storage for each parameter aforemen­
t ioned for each day between August 1, 
1980, and August 31, 1983, -for both 
locations. Listings of the data were 
c h e c ked for any dis c rep an c y from 
the original log sheets. Following 
entry, the data from Little Cotton­
wood Treatment Plant were matched with 
those from the Utah Valley Treatment 
Plant on a day-to-day basis. At this 
time, any difference in the units for a 
parameter between the two treatment 
plants were corrected (e.g., tempera­
tures were converted °c, total flows to 
mgd, etc.). The matching procedure also 
involved the elimination of any day that 
had missing data from either treatment 
plant for anyone of the parameters 
under investigation. This procedure 
gave 509 days of matched data. Days 
missing in the matched data set appeared 
random. Adjustments to the Little 
Cottonwood data were necessary because 
of the two different source waters. The 
total fl ow was taken as the sum of 
the Deer Creek water and the Little 



~ 
r .-

K Mn04 addition 

ChemicQI ad dition 

Rapid Mix 

Flocculation Basins 

(4) 

Dual Media Filters 

( 8) 

Chlorine addifio n 

Dish'ib ufion 

Clear Well 

Figure 8. Schematic of processes for the Utah Valley Water Purification Plant. 

Cottonwood Creek water treated at the 
plant. A weighted average was used in 
estimating the raw water turbidity and 
pH because the waters from the two 
sources are mixed prior to treatment. 

Using the matched set of data 
several different statistical methods 
were tried for some type of correlation 
between the two treatment plants. The 
statistical methods included a listing 
of the mean, standard deviation, maxi­
mum, and minimum for each designated 
parameter and each treatment plant. 
Finally the matched data sets were 
examined by the t-test for significant 
differences of the parameters. 

Review of these comparative statis­
tics suggested that the large sample 
size created abnormally high statistical 
precision when the mean values showed 
little descrepancy. The sample size was 
thus segmented into smaller groups such 

24 

that a "practical" statistical compari­
son coul d be achieved (S i sson, 1984) . 

Reduction of the sample size was 
achieved by grouping the data into four 
seasons, with winter including November, 
December, and January, spring including 
February, March, and April, summer 
including May, June, and July, and fall 
including August, September, and Octo­
ber. The months placed in each season 
were select ed from sequent ial plots 
for raw water turbidity where a eye lie 
pattern was seen. 

The total, rather than just the 
matched data were used for the seasonal 
comparisons. This was accomplished by 
including any measured parameter for 
days that had been eliminated because 
one or more parameters were missing. A 
package statistical program (Minitab) 
from Penn State University was used to 
determine the seasonal means, standard 



deviations, and sample sizes for each 
parameter and location. 

The seasonal data were examined for 
significant difference by an F-distribu­
tion based on a two-way analysis of 
variance. In the data, there were 
possible variations in location (e.g., 
Li ttle Cottonwood vs. Utah Valley) and 
in season. An F-ratio, which is the 
mean square of the variation in the data 
associated with location (or season) 
divided by the mean square, is used as 
the reference to indicate significance. 

pilot Scale Direct Filtration 
System 

Duplicate pilot-scale direct 
filtration water treatment plants 
were constructed following the flow 
scheme of Figure 9. Duplicate systems 
were used such that one system could be 
used as a control during data col­
lect ion. The pilot plants were set up 
and operated at the Utah Valley Water 